2k,

MFG. CO. INC.

Pa_rts Manual

For Serial Nos.
160,000 and Higher

CONGRATULATIONS cn the purchase of your new Exmark mower. Model No.

This product has been carefully designed and manufactured to give

you a maximum amount of dependability and years of trouble-free Serici No,
operatian,

if additiona! information is needed, or should you require trainad Date Purchased
mechanic service, contact your authorized Exmark equipment

dealer or distributor. Puichased From

If you need to order raplacement parts from your dealer, always
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate is located on the top front engine frame Paste Label From
on the right hand side of the machine. Literctiure Packet Here

For ease of ordering and reference, we suggest that you record
the information requested in the following identification table,

Part No. 850515


johnssj
Rectangle

johnssj
Rectangle



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE” Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down” unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local tims, and requests Exmark
Panls Plus® shipment of six (6) line items or less.

2 Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS
Distributor bills dealer for part and freight charges where

applicable.

3. If distributor does not have the part(s) in stock to satisfy Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m.,
central time, with an Exmark Parts Plus® order of six (8) ine items or less.

4, if order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrive in accordance
to the program.

6. Who pays for the pant and freight ¥ it fails to arrive overnight in accordance to the program?

A. Under any circumstance the customer does not pay.

B. If the part does not amive ovemight due to: _
1. The dealer not éubmitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight duse to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. UPS has initiated a Saturday
delivery program to many areas of the continental United States and can be requested for an ovemight shipment on Friday to
be delivered Saturday. The next day air charge, plus the Saturday delivery fee will be the responsibility of the purchaser.
Exmark Mfg. will assume no responsibifity for Saturday delivery shipments. To qualify, all Exmark Parts Plus® orders must be
received by Exmark by 3:00 p.m., central time. Orders must be six (6} line items or less. Exclusions from the Exmark Parts
Plus® Program are: Any wholegood or accessory in its entirely, engines and engine replacement parts, 5-speed Peerless
transmissions and 5-speed fransaxles, hydraulic or hydrostatic wheel motors, cutier decks and engine decks or any item
exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air, '

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program,



johnssj
Rectangle


johnssj
Rectangle



A WARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS
Description Page
DECalS......oieeeeeee e s 12-13
Engine Deck Group..........cocveveeceeeeeeeeeeseeeeeee e 6-9
48" MoWEr DECK ..c..veeeeeecrriecceeeer e, 4-5
32" and 36" Mower Deck ...........cccvveeeceecvereereresressnnnn. 2-3
Wirng DIiagrams ........ccooevvivinrenii e ee e 14
Upper Handles & Controls ...........coeeveveeeeeeeveriernn 10 - 11


johnssj
Rectangle


johnssj
Rectangle



32"and 36" MOWER DECK

HUB DOWN g3



johnssj
Rectangle


johnssj
Rectangle



32” and 36” MOWER DECK

Ref, Qty. Ref. Qty.
No. | Pait No. Description Reqg'd. No. | Part No. Description Reg'd.
1 304253 Front Deck w/decals & dogleg (36")... 1 31 | 303537 Stud, belt shield (shont)....................... 2
302232 Deck weldmt (36") .....cvcovveeereemersrernnes 1 32 | 303536 Stud, belt shield (long}.......coerucuennne.. 2
324288 Front Deck w/decals & dogleg (32")... 1 33 1324208 Shield w/decals, 368" Metro.................. 1
322204 Deck weldmt (32") cuerveennceieeresvessenes 1 302213 Shield weldmt, 36" Metro.......coceveenne 1
2 302189 Baffle widmnt, dogleg............orurvnnine. 1 324184 Shield w/decals, 32" Model................ 1
3 800270 5M16-18 x5/8 HHCS.........cccccvemeeeeee. 8 322149 Shield weldmt, 32" Modeal.................... 1
4 809001 5/16-18 Whizlock nut......... SO 20 34 | 323417 Washer, belt cover mount .................. 4
5 302128 Amweldmt .....ooeeeeveee e 1 35 | 322145 Fork widmnt, caster....cumvcveneeenns 2
5] 811001 Grease Zerk ... vceveveeeerneeeeeens 2] 36 | 322154 Caster wheel assembly .........coeiemneene 2
7 811006 Zerk, 1/4-28 STRT cvveecercerrrenrennes 1 37 | 302054 Chute.......coeiceemrnrerreererrsssscnsssaresessens 1
8 323385 Knob, belt COVEr .....ovvvvivinceneee e 4]] 38 | 302128 Engagement arm w/bushing.............. 1
9 809020 Quick pin, 10" caster ..........cvn..a . 2} | 39 | 303144 Powder metal bearing......cc.c.ccevmenn... 1
10 | 804256 5/16-18 Nyloc hex nut..........cccrvennene. 3] | 40 | 800290 3/8-16 x 3/4 HH capscrew................... 8
11 | 800293 3/8-16 x 1 1/4 HH capscrew................ 6 41 | 603843 Idler pulley (heavy duty)........oveveeenne 1
12 | BO9007 3/8-16 whizlock Nit.....ccreremvnccrecennan. 811 42+ | 324265 Cutter Housing Complete .................. 2
13 | 805258 3/8 Flatwasher.........ccovviveveesinnrenne 1 43 | 800273 5/16-18 x 1 HH capscrew..........ven..... 2
14 | 303327 3/8 Disc spring washer.......vveeeeeen.n. 6] 44 | 633573 Guard, bottom.......coveereeeccerernene e 2
15 | 808280 5/16 X1 CleVis PiN..ccceccereeeeerearrrerene 1 45 | 808502 Retainifng ring .ccceceeceerieerereerssonrannns 2
16 | 303105 YOKE e cerresvssesemrseeserersnssssessnsnsns 1 46 | 513016 Beaning .......ccevemnrcenmscessnseseeessens 4
17 | 806003 Cotter hairpin........cccvurvvereeemrervesenscenns 2 47 | 323532 Cutter housing ..c.cooveeerrreeeerrssienssseans 2
18 | 808505 E-Ringfor.875 rd. ...coceeeevesncernenne 1 48 | 303314 Spacer, 10" caster........ocvvevreereerenne 8
19 | BO3003 3/8-16 x 1 3/4 Whizlock bolt............... 1 49 | 323529 Tube, SPINGIG ..ccvvrieeciccereeereeeeenns 2
20 | 633482 Blade, Notched air foil (36M................ 21| 50 | 323528 SpaCE!r ..cccvereerecrecrereceritee s eveens 2
613251 Blade, Solid air foil (36")....... S 2 51 | 303514 Flange, thrust bearing .......coovvemnee. 4
. 633484 Blads, Mulching (36™) ...ccvveereeeeenaenss 2 52 | 323339 Retaining washer, sheave.................. 2
633485 Blade, Low Lift (36") optional.............. 21| 53 | 303558 Puliey, cast iron ......uececeeenvesreecennens 2
- 323515 Blade, Notched air foil (32")..cecvvernen.. 2 54 '] 804510 5/8-18 UNF hexX NUt .cveveeeieereemeienrene 2
323515 Blade, Solid air foll (32").......ceuevevicee.. 2 55 | 800861 5/8-18 x 8 HH Capscrw (Gr 5)........... 2
. 403148 Blade, Muiching (32" ........ceoveeeenee.. 2 56 | 807267 Key, 1/4x3/16X1 H4uuereerrenn... 2
403149 Blade, Low Lift (32" opfional........... 2} | 57 | 323539 Spacer, blade drive.......ceevvevern..... 8
21 | 513338 Washer, special....cccveeeveeereeeenen 2] | 58 | 513208 5/8 Spring disc washer .........cceune...... 2
22 | 805008 1/2 spring lockwasher........ccccrvevernnne 2| | 59 | 303434 Engagement bushing........cccccreurvenee 1
23 | 804509 1/2-13 HeX NUt...cvcimiereecceenecreneneernnnns 2|1 60 | 303348 Eye bolt (left hand thread) ................. 1
24 | 800334 1/2-13 x 6 HH capscrew .......ucun........ 2(| 61 | 303236 Turnbuckle body........eeeeeeememreeennne 1
25 | 303352 Washer, spindle ........ococeeevrvrnennnnnns 1 62 | 303238 Eye bolt {right hand thread) ............... 1
26 | 513648 Wheel & tire, complete........eeeen.e..... 21| 63 | 302198 ASSISt ArM.. weeeveeererecreveirineessessnresnsens 1
513807 Wheel & hub.......cvvververcarnrseere e 1 64 [ 809011 3/8 x 3/4 Shoulder boRt....ueceeereeenees 1
513808 Tire, 9 x 3.50-4 4-ply ....ccveeerrrnrerineee. 1 65 | 323303 Assist arm linkage ......ceeennvsneeseasinans 1
513802 Roller bearing....c.eereirecrvivieresoreeens 1 66 | 322153 Caster/mount, complete .................... 1
513810 Bushing..... uovrrccmvreereresinesssssssenens 2|} 67 | 302203 Caster wheel support w/bearings ...... 2
27 | 323299 Drive belt (to blades) 36" Model ......... 1 68 | 302194 Caster wheel support widmnt............ 2
323345 Drive belt, (to blades) 32" Model ........ 1 69 | 303334 b5/16 Spring disc washer....eeeeeeen. 8
+28 | 803310 Setscrew, 5/16-18 X3/8....coeereceernn. 2 70 | 323533 SPECEI ...ccceccrvsrverrieecrsinssesssrssnssnens 2
29 | 800274 5/16-18 x 1 1/4 HH capscrew............. 811 71 | 634619 Housing w/Brg, Spacer and Ring ..... 2

30 | 513547 Spacer, front caster......veveeevenrennn.. 2

+ Use Pro-lock Nut Type (p/n 840022 .5 ml tube) on setscrews
* Requires installation of Micro-Mulch accessory for proper raulching. Mulch kit P/N's MK322(32") or MK362(36") .
* Cutter housing complete includes sheave, washer, and nut.
Exmark red touch up spray paint - P/N 850337


johnssj
Rectangle


johnssj
Rectangle



48"MOWER DECK

57 -~
TORQUE TO
75-80 fthbs



johnssj
Rectangle


johnssj
Rectangle



48” MOWER DECK

Ref. Qty. Ret. Qty.

No. | Part No. Description Req'd. No. | Part No. Description Req'd.
*1 | 404238 Front Deck w/decals & dogleg (48%)... 1 44 | 303144 Powder metal beaning.......cccevvecneenne 2
* 402099 Deck Weldmt, (487} ..ccocececrrrrrereerennas 1|1 45+| 324264 Cutter Housing Complete (center)..... 1
2 402107 Baffle, dogleg ..covcverererrrcrenrcerersonions 1 48 | 302128 Armweldmi ......ceeveeeieirerecennenens 1
3 | 800270 5/16-18 x 5/8 HH CapscreW......coevnen 101 | 47 | 800299 '3/8-16 % 2 3/4HHCS ....cecvvveerrveens 1
4 | 809001 5/16-18 Whizlock nut........cceeerevcrmeennns 161 | 48 | 8110068 Zerk 1/4-28 st ....oovoerecicrienciincensnns 2
5 | 804256 - 5/16-18 Nyloc hex nut............ccoccvanenn 41 49 | 805259 3/8 Flatwasher.......cveevemervvseienessinnans 3
8 800293 3/8-16 x 1 1/4 HH capscrew............... 24]| 50 | 800295 3/8-16 X 1 3/4 HH capscrew............. 1
7 809007 3/8-16 Whizlock NUL....covvveeeeeeeeceeereeene 18 51 | 323530 Cutter spindle ,center .....wevcerrccrnne 1
8 303327 3/8 disc spring washer.......vecueeeeecee 711 52 | 402106 Chute WidMt ......ccoeeeerremcrereseceneseriecsnans 1
9 808280 5/16 x 1 Clevis Pifl...ucnrreeeeevessnsaeses 1 53 | 403107 Belt tension rod ... einsseienes 1
10 | 303105 YOKE .. reerercr e vesaessinns eereneens 1 54 | 603496 Bushing, idler bearing ......oeeeeiereeenes 1
11 | 403118 . Idler pulley "V" ... 1 55 | 403133 Doubls pulley ..........cn....e. rerseesnessrneans 1
12 | 808505 E-Ringfor.875rd....cuevvcreerevreeecnnns 2] 56 | 403025 V-Belt, front deck .......ooevvrvvevemrererecanns 1
13 | 323515 Blade, Notched air foil (48")................ 31| 57 | 800862 5/8-18x 8 1/2 HH capscrew, Gr5....... 1
413438 Blade, Solid air foil (48").......ccc0ecrvevinee 3| 58 | 302129 Engagement arm w/bushing............. 1
» | 403148 Blade, mulching (487) .vccceiiveiiisiennnne 3| ] 89 | 323300 Drive belt (main deck) 48".........c.ceuenee 1
403149 Blade, Low Lift (48") optional............. 31| 60 | 323538 Spacer, bearnng ... 1
14 | 323303 Assist arm Bnkage .....veveeeeieeionnns 1| ] 61 | 543879 BUSHING cececeeeecerecrrrerre i mrrsnenseseneeis 2
+15| 803310 Setscrew, 516-18 X 3/8...ccovceirincnnnee 3| 62 | 800273 5/16-18 x 1 HH capscrew.......eveeee.. 2
16 | 800029 3/8-16 x 2 1/4 HH tapbolt ..........ceenveee ]| 63 | 323533 Spacer ......vmsinmnriseessennenns 2
17 | 402052 Arm weldmt, BH .o reeeeirrns 1 64 | 634619 Housing w/Brg, Spacer and Ring ...... 3
18 | 603843 {dler pUlley veveeervevrrererierisensrnsnss 1 65 | 322153 Caster/mount, complete............cceeueen. 2
19x) 324265 Cutter Housing Complete (outer) ...... 2 66 | 302203 Caster wheel support w/bearings....... 2
20 | 633573 Guard, bOHOM .c.evvvveereeerrerene e serersnens 3 67 | 302194 Caster wheel support widmnt............. 2
21 | 808502 Retaining ring .......coeven.. ererertesnninrsreres 31| 68 | 811001 Grease zerk, 1/8 N.P.T. .cvovevverrvvcennens 2
22 | 513016 Bearing ..cuieerrerrererccsssnsrssesrasseesens 6{| 69 | 303514 Flange, thrust bearing.......ceeeeeerrerenns 4
23 1323532 Culter ROUSING .....veeveerrvieneeneeesmresnionns 3 70 | 303314 Spacer, 10" Caster. ..o mineesenene 8
24 | 803003 3/8-16 x 1 3/4 Whizlock boit............... 1 71 | 322154 Caster wheel assembly.....ocveervvvveene. .2
25 | 323529 Cutter spindle tube ...vveveeerevererrnn 2 72 | 322145 Fork widmnt, caster......ieieinace... 2
26 { 323528 SPACET .cvcrecrenreciereeee s eresaes 3 73 | 513547 Spacer, front caster.... . eeccerceenna, 2
27 | 804257 Nut, nylock 3/8-16 ....cccovvvrveereeeraena 18| | 74 | 513648 Wheel & tire, completa.......eivennes 2
28 | 807267 Key, 1/4x 316 X1 14 3 513807 Wheel & hub .....ceccrevercmercnnennaene e 2
29 | 303558 Pulley, castiron ....vviesivisecnsesns 2 513808 Tire, 8 X 3.50-4 4-ply c.ereecrenecrienenens 2
30 | 513208 5/8 Spring disc washer......cccccninnas 3 513809 Roller bearing........c.ocveeeereeeeensaeerereeenas 2
31 | 800861 5/8-18x8 HH Capscrew(Gri)............. 2 513810 BUSHING sovereveeeereeieeercreemcasernesseresens 4
32 | 323538 Spacer, blade drive .....ceeerereeernnne. 12| | 75 | 323417 Washer, belt cover mount.......on... 4
33 [ 323333 Washer, retainer (sheave,................. 3{| 76 | 800290 3/8-16 x 3/4 HH capscreW.....ceecunns 8
34 | 302198 ASSISt AMheeiceeeere e srissesses e nsons 1 77 | 800334 1/2-13 x 6 HH capstreW. . uenieevnnens 2
35 | 804510 5/8-18 UNF heX Ml cvciiiieiinne 31| 78 | 804508 1/2-13 Hex Nt .cccreeiinescesncncsesnanes 2
36 | 303434 Engagement bushing .....ccoovemvunieerece 1 79 { 805008 1/2 spring lockwasher........coecvveemennns 2
37 | 303348 Eye bolt {left hand thread)................. 1 B0 | 513338 Washer, special..........ococcverincicrinnn. 2
38 | 303236 Tumbuckle body....uveeniniiecinseenne 1 81 | 809020 Quick pin, 10" CASIEN.....ccrermrerirerenes 2
39 | 303238 Eye bolt {right hand thread)............... 1 82 | 303537 Stud, belt shield (Shor) .....ccceveerernenns 2
40 | 809011 3/8 x 3/4 Shoulder bolt ...........ccnu...... 1 83 | 303535 Stud, belt shield (1ong) ...vovrererrmereerens 3
41 | 806003 Cotter hairpin.....ececrseniseeeenee 3 84 | 323385 Knob, belt cover.....mvereerereenene 4
42 | 303352 Washer, spindle .....cccuuverervernrcrnsccrianne 2 85 | 404238 Shield w/decals 48" Metro....cooeeeene. 1
43 | 402083 Idler arm, complete {w/bushing)........ 1 402100 Shield weldmt, 48" Metro ......cceueevennn. 1

+ Use Pro-lock Nut Type (p/n 840022 .5 ml tube) on setscrews

» Requires installation of Micro-Mulch accessory for proper mulching. Muich kit P/N's MK48M3
Exmark red touch up spray paint - P/N 850337

* Deck weldmt does include welded in flow control baffles.

* Cutter housing complete inciudes sheave, washer, and nut.


johnssj
Rectangle


johnssj
Rectangle



ENGINE DECK GROUP

Torque to
52 30-35 ftlbs,

/

UNTT

OIL DRAIN PLUMBING

KOHLER ENGINE T

L A\

LY j
i @ | ] 8.5 HP B&S ENGINE |
~284

OIL DRAIN

T T T
gl

{Below dipstick)



johnssj
Rectangle


johnssj
Rectangle



ENGINE DECK GROUP

Redf, Qty. Ref. Qiy.
No. Part No. Description Req'd No. Part No. Description Regd
1 322201 Reardeck....ocovevveveerecre e 1] 1 28a| 303431 St Elbow (brass) 3/8 NPT ..................
2 323500 TransmiSsion .......wvveereceeevcenencsennnns 1 29 | 800292 3/8-16 x 1 HH capscrew ........eu....n.
3 323501 Coupling, transmission shaft ............... 211 30 | 323318 Hitch bracket...cccvceereveererererieeseseens
4 323502 Output shaft, transmission.........c...ee-.. 2] 1 31 | 809013 5/16-18 x 3/4 Tapping screw .............
5A | 323326 Nipple (galvanized) 3/8 NPT x3.0...... 1 32 | 303186 Bell crank....cvveneisieceerecrreesnenns
6 323252 Shaft bearing, transmission ... 2| | 33« | 3232783 Sheave, transmission drive................
7 323254 Bearing flange, transmission shatt ..... 2| | 344 | 543233 Cap (hex} 3/8 NPT ...corcveeererremens
8 323267 Sheave, wheel drive, 3 1/4".......ceueee 2| | 35 | 303327 3/8 Spring disc washer .....c.cueeeennee.

323363 Sheave, wheel drive, 3 1/4" (327)........ 2] | 36 | 804264 3/8-24 Hex nylock nut.....cceevuvreerennns
g9 808523 Retalning ring.......covorveereerersssencreseanes 2| | 37 | 807009 3/16 x 3/4 Woodruff key.........coourmme..
10 {-805005 5/16 spring lockwasher ..........c.coveeereen. 411 38 | 303282 Neutral start switch .....ccceeeenrreereninn
11 323256 - Sheave, transmission drive, 2 3/4°..... 1 3¢ | 807511 3/8-16 x 2 Carriage bolt, SSN............
12 | 807264 1/450. X2 5/8 KeY uvmrereeerrrvrcrirernne 1| | 40 | 805262 7/16 Std. Flatwasher......coececeernensrns
13 | 323280 Beit, transmission .......ccccvvvvvecmerenen. 1 41 | 323285 Idler pulley, transmission drive...........
14 | 809007 3/8-16 Whizlock nut.......coeeveeereanee, 51| 42 | 805259 3/8 SAE flatwasher .........cccecvnensnarnes
15 | 804257 3/8-16 Nyloc nut......ceernmeenniieinenecnnene 111 43 | 800251 1/4-20 x 5/8 HH capscrew .................
16 | 323387 Shifter plate ....ocvcceceeeicceeereienene 1 44 | 804255 1/4-20 NyloC NUL.....ccccceeeeceerresesesnnnns
17 | 323389 leg, shifter laver......veviererevessecenen 2 45 | 603403 1/2 x 1 Shouider bolt.........cceeeveeeen.....
18 | 807503 5/16-18 x 3/4 Carriage bolt ................. 2( | 46 [ 301023 Sulky Hitch Kit, Metro..........cocevevnveen.
19 | 809001 5/16-18 Whizlock Ut ..ceveervereemeerennnn. 2(1 47 | 513051 Blade engagement switch..................
20 | 322110 Belt guide widmnt (32" and 36") ......... 21| 48 | 800271 5/16-18 X 3/4 HH capscrew ...............

322110 Beit guide widmnt (48" and 52 ......... 3| 49 | 803028 10-24 x 5/8 Pan Hd....cceeveveevrreesrernns
21 | 323526 Ball S.Sdetent.....ccvveercreeeinnccrinnnns T1E] SO | 804252 10-24 NyloG NUt......ccoeecevernverernrererinns
22 | 323228 Spacer, belt guide (32" and 36%)......... 21| 51 | 323376 Shiftlever... .o vrvereciesernesnvessenne

323228 Spacer, balt guide (48" and 52%)......... 3] B2 | 323250 Foam gripP... ccvvvveersvessessessnsrssssssnssees
23 | 301024 Kit, Metro transmission ...........eevuue... 1 53 | 811008 1/4-28 Grease zerk (straight}.............
24 - | 303334- 5/16 disc spring washer......c..ccesvvueunee ‘4| | 54V | 303498 Fulley, blade drive (6 1/8")........ R
25 | 809001 5/16-18 Whizlock nut......... eeeseeressrerires 4 (For 36" and 52" Models) :

{Only with B/S engine) 403087 Pulley, blade drive (6 3/4") ..............
26% | 800283 5/16-18 x 3 1/2 HH capscrew ............. 2 (For 32" and 48" Models)
(with 32" Model 8.5 HP B&S Engine) 55<| 803310 5/16-18 x 3/8 Cuppoint setscrew .......

8090685 MB-1.25 x 75mm HH capscrew .......... 21| 56<| 803050 5/16-18 x 3/4 Sq. selscrew ......cveun...

{32" and 36" Kawasaki & Kohler) 574 | 803293 1/4-20 x 3/8 Cuppoint setscrew..........
809065 M8-1.25 x 75mm HH capscrew........... 31| 58 | 323379 Washer, shifter lever.........coccvecvevennn.

(48" and 52" Kawaszki & Kohler) : 5941 803046 5/16-18 x1 Sq. setscrew ........ovveuenn.

27% | 800275 5/16-18 x 1 1/2 HH capscrew ., .2

(With 32" Model 8.5 HP B&S Englne)
800072 M8-1.25 x 25mm HH capscrew .......... 2

(32" & 36" Kawasaki & Kohler)
809072 MB8-1.25 x 25mm HH capscrew ......... 1

__ (48" and 52" Kawasaki & Kohler)

< Use Pro-lock (Nut type} Part No. 840022 (.5mm tube) on setscrew threads
V Apply anti-seize compound to pulley bore(blade drive pulley)
A Use Teflon Pipe Sealant (or equivalent) on all threaded areas.
# Torque Engine Mounting Bolts: Briggs & Stratton to 15-20 ft-lbs / Kohler & Kawasaki to 25-30 ft-Ibs.
= Apply loctite RCE09 1o pulley bore (transmission pulley)
Exmari red touch up spray paint - P/N 850337
Exmark black touch up spray paint - Gloss black



johnssj
Rectangle


johnssj
Rectangle



ENGINE DECK GROUP (con’t)

18
-

.

ﬁs”"lll - l“f
g \.. '* by
v¢ A Vi
Fi 8‘& \. L)
LR Moo ’
AW PIJI{J.
/.. . s._ F 4
L) . r s
LN ¥
[ S AT s- \s
Y 4 .. ar ' Q\ ’
XX oa S
q. fmllnl’catllllil.'full..\ ﬂl.ll

-
00~


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



ENGINE DECK GROUP (con’t)

Ref. Qty. Ref. Qty.
No. Part No. Description Reqg'd. No. Part No. Desctiption Req'd.
1 322113 Brake amm widmnt .....cceeocvouenecreeennne, 2| | 26 | 523157 Spacer, wheel (14 Ga.).......... As Req'd.
2 811006 1/4-28 Grease zerk (straight) ............... 4 543436 Spacer, wheel (18 Ga.).......... As Reqd.
3 322117 Axle wldmnt ......ooccoieerevrircrnreecnenens 1 27 | 303327 3/8 Disc spring washer......cceeveeenenns 4
322141 Axle widmnt (32" Model)..................... 1 28 | 323307 3/8 Clevis PiN .. eeeececreernreenerenacesanns 2
4 808520 Klipring (for .31 shaft)........cveveeeccrnnnn. 21| 29 | 803051 3/8 PUshnut.......cceeerreererenercrsrrnrnnnnnne 2
5 322119 Idler arm widmnt (LH).....ccc.ccoverenninen. 1 30 | 323368 Swivel, short adjust.....ccceeviceveveennn, 2
6 806003 Cotter hairpin, #2......cccccovcevnrenrrirserenes 2| | 31 | 800292 3/8-16 x 1 HH capscrew ........cucu..... 4
7 322121 Idler am widmnt (RH) «.oeveereecivereeenneee -1 32 | 324146 Drive wheef, complete ........cvervrreee... 2
8 808522 Klipring (for 3/8 shaff).......c.ceerrurrecee. 4 324193 Drive wheel, complete (32" Model).... 2
9 323268 Belt, wheel drive ... coccccvvvceeeerrrrnerennas 211 33 } 323253 Sheave, wheel drive (8" A} ....covveereneen 4
323344 Belt, wheal drive (32" Modei).............. 2| | 34 | 323260 Spacer, wheel sheave ........ccccocenne. 8
10 { 809001 5/16-18 Whizlock nut..........cecvveerne. 4 35 | 323261 Brake drum .....cccccceecerrreesseesesesnesens 2
11 | 323262 Brake band.......cccevcirireennceniccnianns 2| 36 | 323276 Wheel and tire, complete..........cccce.... 2
12 | 322126 Swivel widmnt, brake linkage.............. 2 323346 Wheel & Tire, complete(32"Model).... 2
13 | 412358 Scraper widmnt ............. remreerarasareeneas 2| | 37 | 303125 Tire, 13 X 6.50 - 6 (4-ply) ..eererierrenen. 1
603430 Scraper (32" Model) ......vcvureeervrenrnns 2 323361 Tire, 13 x5.00 - 6 (4-ply)(32°"Model).. 1
14 | 804256 5/16-18 Nyloc nut ...ceeeeeereeevecnercrneranns 2|1 38 § 323328 Wheel & hub w/brgs(36” & 48” Model} 1
15 | 323277 lIdler pulley, wheel drive........ccccevurenna. 2 323360 Wheel & hub w/hearings(32” Model). 1
323352 ldler pulley, wheel drive (32" Model)... 2 39 | 323329 Bearing, flanged......cccovevereceninernns 4
16 | 800274 5/16-18 x 1 1/4 HH capscrew............ 2| 40 | 800273 5/16-18 x 1 HH capscrew (32")......... 4
17 | 800032 3/8-16 x3HH Tap bolt.........coeecnneeen 2 | 800274 5/16-18.x 1 1/4 HH capscrew ............ 4
18 § 809007 3/8-16 Whizlock nut.........ceeeevrrvvnennnns 14| 41 | 805005 516 Spring washer..........cccvercrivareene 8
12 | 804257 3/8-16 NyloC nut ..cciiicecrccvenneseerenraneas 4 42 | 808501 E-Ring (for 1/2° shaft) ..ecccvveriieecrnen. 2
20 | 323287 Shield, wheel drive .....ceevveerrereeessnnns 21| 43 | 323349 Sheave, wheel drive (32"Model) ........ 1
21 | 323283 SpPACET ..o iccisiiecre e esmssarnerns 4 44 | 808518 E-Ring (for 1" shaft)......ccccoereneenen. 2
22 | 603402 Drive SPriNg ... icocisremssasssesersssesessses 2| | 45 | 373034 Swivel washer (32" Model only)......... 4
23 1 323548 Brake rod.....ocecneirrrnreresrsesessnnnns 2 46 | 805257 516 SAE Flat washer..........eueevevme. 4
24 | 513959 5/16-18 Nyloc wingnut............ccocue.... 2 47 | 323245 Spring, CoMpression ..o 2
25 | 8003068 3/8-16 x 5 HH capscrew..........ccvieee. 4 A R o

Exmark black touch up spray paint - Gloss black


johnssj
Rectangle


johnssj
Rectangle



UPPER HANDLE and CONTROLS

40-


johnssj
Rectangle


johnssj
Rectangle



UPPER HANDLES & CONTROLS

Ref. Qty. Rei. Qty.
No. Part No. Description Req'd. No. Part No. Description Reg'd.
1 322190 Handle widmnt ........ccooriveeereeerrre 1 37 | 805257 Washer, 5/16 SAE........ococvveivrvencvcncn. 1
2 303097 Handle grip......cc.cecrvineceeesncenssinsens 2{1 38 | 323298 Linkage, blade drive .....ccuveieeiesncanne 1
3% | 324279 Latch w/grip (left).ceeerceeeeeereer e 1 39 | 322157 Engagement lever, blade wigrip......... 1
4 303019 Grip, 1atCh o rer e 21| 40 § 303020 Grip, lever.. et 1
5 302006 Drive lever w/gnp ..coovevveseeeccnennns 211 41 | 805260 3/8 Std. flatwasher..........ccoevvevnreninnn. 2
6 [.303021 Grip, drive lever ..., trreersneranesnas 211 42 | 800296 3/8-16 X 2 HH capscreW.......uvevneen. 1
7 324280 Latch w/grip (NGt} cceevveeicricrennisiennne 1 43 | 804255 1/4-20Nyloc nUt ...c..oerveeecre e 1
8 323229 Clip, 3/8 Loom (Kaw).....ccvrveereeereennee 211 44 | 413179 Tank, gas .. ..ecreerecseensssssssenns 1
8 303435 Washer, 1/4 disc spring .......covvvvvveeee 6| 45 | 513508 Cap, fueltank.....veeeeeereereerecnennn. 1
10 | 323359 Linkage, wheel drive ............covmurreen 21| 46 ] 808286 Clevis pin.......... Leemrerventessestesserasanrenns 2
11 | 804255 1/4-20 NYIOC UL .eeeeeeereeecsrsrerinensennns 21| 47 | 513645 Bushing, fueltank.......evveevevecenenne. 1
12 | 805256 1/4 STD. Flatwashe! ...evvvccceernrenrons 111 48 | 543277 Elbow, 90°. ....commnrinrriinsinrcmnenennn 1
13 | 800259 1/4-20 x 2 1/4 HH capscrew............... 2:| 49 | 303077 Clamp, fuel line (8.5 HP, B&S).......... 4
14 | 323322 Throttle cable (Kaw. & Kohler) ........... 1 303077 Clamp, fuel line (Kawasaki)........c..o... 5
323552 - Throttle cable (8.5 HP, B&S).............. 1 303077 Clamp, fuel line (Kohler)........c.ceeereere 8
15 | 513592 Knob, (red ball).....cuvervivecnrrrrenererrnnes 1 50 | 800252 1/4-20 x 3/4 HH capscrew................. 1
16 | 303287 Plastic tie, 5 1/2" (Kaw) .cooieeveerencnne. 5| 51 | 323229 Clip, 3/8 Loom {Kohler & B&S).......... 1
303287 Plastic tie, 5 1/2" (Kohler & B&S)....... 3| | 52+ 323430 |Interiock, OPCi.....orceeemverereerrrsriseeenns 1
17 | 804257 3/8-16 NVIOC MUt .ueeeeeerereereere s 5| | 58 | 303197 Gas filter (Kawasaki & Kohler) .......... 1
18 | 804252 10-24 Nyloc heX NUt........cevevveereieesinen. 21| 54 { 603776 Fuelline, 2.5" (Kaw. & Kohler) .......... 1
19 | 807513 10-24 x 1/2 Carriage bolt.................... 2] 55 | 543298 GrOMMEL, .cvvvevseeeemrreeireeseeseessesesseesnne 1
20 | 808003 Hairpin COMEr....cvierrerreensmceeencrincs 41] 56 | 603770 Fuel valve.......cavoneesieeeseceeesesessrene 1
21 | 808250 3/16x 1 3/4 Clevis pint....ccceecrieenne 21| 57 | 303308 Clamp, fuel line (Kawasaki)............... 1
22 | 803001 3MBPaINUL...eeeeeeeeeeeeccerererrenn 2 58 | 603955 Fuelline, 8" (8.5 HP, B&S)................ 2
23 | 806340 516 x 1 ROHPIN covveemreeeecrecreesieeene 2| | 59 | 603855 Fuslline, 6" (Kaw. & Kohlet) ............ 1
24 | 303327 Washer, 3/8 disc spring ..........c.oueen. 4|1 60 | 323511 Wiring hamess (Kawasaki) ............... 1
2540 | 412185 Lever, OPC (RH)...ciceeemrererrensrnerneesenne 111 323512 Wiring hamess (Kohler) ....cccvvvnnin. 1
264 | 803322 = 5/16-24 SetsCrew ......cceereecvuenrnne. 2 323510 Wiring harness {8.5 HP, B&S)........... 1
27¢0 | 412183 Lever, OPC(LH) .o 1 61e | 633023 Stud, gastank .....cuerrervenireneracerens 2
28 | 800292 3/8-16 x 1 HH capscreW.......oeeeeeemeeen. 4| | 62 | 633349 Spring, gas tank ..........ceeeevecinirrinins 2
29 | 303365 Nylon bushing.......ceceeeevveenieieeceresrcnne 21| 63 { 513051 SWitch ....ccvervrerereeeereeeeessreseserseenne 1
30 | 322192 Connecting rod........cocceeeeeccerneneerssiens 1 64 | 633181 Plate, 1apped ..........ccevurerresrseereraene 1
31 | 303471 Fuelline, 12" (14 HP Kawasaki)......... 1 65 | 803028 SCrEeW oo evvarerrenes 2
32 | 303363 AcCtuator SPHNg.....cecceveeerrssiececneecenne 11| 66 | 805005 Washer Lock 5/16....cccovervecirremsennne 2
33 | 303022 Fuelline, 8.5" (12.5 HP Kawasaki)..... 1] | 67 | 804256 Nut, Nyloc 5/16-18........cvceeeeeeereeenee 2
34 | 603954 Fuelline, 13.75" (Kohler)......corvernee.. 1| | 68 | 800271 Screw, 5/16-18X3/4..uuuueeeeeeecveane 2
35 | 303088 Cableclip ..o 1| ] 69 | 303335 Plastic tie, large .....oeeerereeerieresiomsinns 2
36 | 303160 Compression SpPring..........ecrveesone. 1 70 | 323549 Spacer ..., 4

<+ Use Pro-lock (Nut type) Part No. 840022 (.5 mm tube) on setscrew threads.

* Use Pro-lock (Retaining) on inside of OPC hub (See Operator's Manuai} & on fuel tank studs
+ OPC refers to Operator Presence Control.
* Not illustrated.

NOTE: Use dielectric grease on all electrical connections.
Exmark black touch up spray paint - Gloss black

-11-


johnssj
Rectangle


johnssj
Rectangle



DECALS

:
:
]

i iy

"
11. DONOTFARK CH 8 COESUMLERS DRIVE LEVERS AR
LDOKED|

“
T0
CHOKE
-v—
22—
5
-\
(" eloark Mg, Co. Inc.
- Beatrice, IE (910 11.5.4.
Hodel Ko, Y0000 l g
Serial o, 000X | |
bt XN T | st B0 |
Serdal O Serled 0000
Tl ROOK | et BROOX ]
Sertat X000 l erial 000X

D& XOT CPELATE WITHOUT

BISEHANGE DEFLECTOR 01
ENTIRE GAASS coLLETIon

WLAGES MAVE STOPPED.

10

ALLOW ENGINE
T0 CO0L FOR 2
MINUTES DEFONE
AEFUELING

o} - OPEN BELT DRIVE!
STOP ENGINE BEFORE

) LA
: E@) REACHING UNDERNEATH

SQUEEZE DRIVE LEVERS BEFORE SHIFTING

5

sty

_RN1234

Gﬂﬂsfﬁm 32

MAY BE MADE UNDER ONE OR
MORE OF THE FOLLOWING PATENTS:
4,913,687
4,958,484
OTHER PATENTS MAY BE PENDING

4,875,681
4,941,864

e}{mark

4003080

3
\ 3
RUIATE g BReE
> CUTTER e
BLADES E

STOP

*f+ DO HOT OPERATE GH SLOPES GREATER THAN 20°

| + XEEP AWRY FROM DROP-OFFS AKD STEEP BANKS

" A DANGER
«{ISE EXYREME CAUTION WHEN OPERATING ON SLOPES

«MOW ACROSS SLOPE - NEVER UP AND DOWH

* WATCH FOR DITCHES, HOLES, ROCKS, RISES, DIPS

* LUGK BEHIND Y0U BEFORE BACXING
» DRIVE SLOWER Ok SLOPES B
+ EXECUTE TURNS SLOWLY -
# DO HOT MOW WET SLOPES
« RYDLD SUDDEN STARTS
MAX 2

'vd'a

T

* KEEF ALL PEOPLE OUT-OF AREA WHEN MOWING

+ THROWN DRIECTS OR BLADE CONTACT CAM CAUSE
SERIOUS INJURY O DEATH

+ {10 HOY OPERATE IN

L ANENELOSED AREK
T ' SENGINES PRODICE CARBON
MONOXIDE WHICH IS AN
. ODDRLESS DEADLY POISON

11\

*77."H-f.‘

——

.
1

MR

KEEP HANDS and FEET AWAY


johnssj
Rectangle


johnssj
Rectangle



DECALS

19

VIMERC

R

48

22 -
"N
(e ) PLATE DRIVE BELT
48°-PMN 223300
Ot |« §2-PN 323301
VIONG HYDRO:
FAST 48" -PN 303409
@ 52-PH 43068
sLow FSOONWER{F
O |~ ‘
"l ! L
THRAQTTLE
BGRE )
%f_ 20 SEAE BAE RIVE
BaT
. AWARNING ) ,
Use Only Exmark Ridin
Aﬂachme’?ats. Use of Olhger FRONT (F
- Riding Attachmenis Mey MR
Creale a Hazardous Condifion
‘Resulting i injury. ...
2 )
Ref. . Ref. Qty.
No. Part No. Description Reqgd No. Part No. Description Reqg'd.
1 303001 Decal, Choke (B&S 8.5 hp)..cvvvveernanan 11! 14| 323151 Decal, Throttle/Chcke (Kaw & Koh) ...
2 323554 Instruction Label ... 1 15 | 323411 Danger, Commercial 36"..........ccerein
3 303100 Decal, Cutter Blade.....cuvcreevcinne, 1 16 | 323412 Decal, Large Metro......ccieivnnvcinnns
4 323550 Decal, Neutral/Brake.......ooverccnseenrennes 2 17 | 403005 Danger, Label (48" & 52").....cccoucec....
5 303161 Serial No. Plate...vvnincisiicssinnns 1 403005 Danger, Label (32" & 36")....cccecveeennne
< 303293 Decal, 2 Minute Cool .vcriercninne 1 18 | 403080 Decal, Patent (327} ..vcvveereeirecnnnenae
7 323525 Decal, Danger.....vcereennncrrereesaneens 1 19 | 403131 Decal, Commercial 48".........cocveeuneen
B 303508 Decal, Discharge Warning........ccoeeruu.. 1 20 | 323427 Decal, Belt Routing (32" & 36T ..........
9 303517 Decal, Belt Drive .......coceveeercricvcenines 1 21 | 513746 Decal, MUffler......ccoeeenrennmeeceececas
10 | 303518 Decal, Shiffer .ccervceccnnnirciicinsnionee 1 513746 Decal, Muffler {32")....cccecerrvenrernennan
11 | 303520 Decal, TriVantage.....oumvecniensene. 1 22 | 543631 Decal, Throttie (B&S 8.5 HP) ............
12 | 323410 Decal, Commaercial 32" .....vevrverrresnns 1 23 | 403162 Decal, Belt Routing (48" .......cocuvenen..
13 | 323312 Decal, Small Metro ..o 1 24 | 403143 Decal, Sulky Warning......cccccveenrecrecee

-13-



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



WIRING DIAGRAMS

KAWASAKT & B&S 8.5 HP -
OPC SWITCH
N.O. ﬁﬁ
TRANSMISSION
. LN
ENGINE GRD. “
u DETAIL "A” ¢_ BLADE
" ’ NG,
B&S 8.5 HP
32" MODEL
a ENGINE KILL TERMINAL E
A KAWASAKE
o-~’| BLACE:
o= RED o
ENGINE KTLY, TERMINAL
N5 NORMALLY Sy
CONNECTCRS ARE VIEWED FROM WIRE END
KOHLER
OPC SWITCH
i 99
- TRANSMISSION ’
7y T g
B
& 55
3
ENGINE GRD. l
oo BLACK
oI RED
ENGINE KILL TERMINAL
.
N.C. = NORMALLY CLOSED
N.O. m ROURMALLY OFEN
RS ARE YIEWED FROM WIRE END

<14 -


johnssj
Rectangle


johnssj
Rectangle



SERVICE RECORD

Date

Description of Work Done

Service Done By



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



SEE EXMARK'S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z

LAZERZHP .

EXPLORER
TURF RANGER

TURF TRACER
TURF TRACER HP
VIKING HYDRO
mmgo'
METRO HP
SELF STEERING SULKY

GRASS CATCHER

MICRO-MULCHING ACCESSORY

EXMARK MFG. CO. INC. PART NO. 850515
INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE. 68310 FAX (402) 223-6384

ALL RIGHTS RESERVED PRINTED IN U.S.A.



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 


